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TEST REPORT

Report number : JPD-TR-17105-0
Issue date : May 15, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart E

The test results are traceable to the international or national standards.

Applicant . KYOCERA Corporation

Equipment under test (EUT) : Mobile Phone

Model number . DASS8
FCCID . JOYDASS8
Date of test : March 22, 23, 2017
April 12, 13, 14, 15, 17. 18, 19, 20, 24, 2017
Test place :  TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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Zacta

1. Summary of Test

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart E.

1.2 Standards

CFR47 FCC Part 15 Subpart E

1.2.1 Test Methods

ANSI C63.10-2013, KDB789033 D02 General UNII Test Procedures New Rules v01r03

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

== it_e ms Test items Condition Result
Section
15.407(a) 26dB Bandwidth Conducted PASS
15.407(a) Maximum Conducted Output Power Conducted PASS
15.407(a) Peak Power Spectral Density Conducted PASS
15.407(b) Radiated emissions
15.205 X . Radiated PASS
15.209 (Restricted Bands of Operation)
15.407(g) Frequency Stability Conducted PASS
15.207 AC Power Line Conducted Emissions Conducted PASS
1.3.1 Test set up
Table-Top
1.4 Modification to the EUT by laboratory
None
TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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2. Equipment Under Test

2.1 General Description of equipment
EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment
Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels

Modulation type

Data rate

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314

Mobile Phone

Kyocera

DA58

N/A

Pre-Production

Battery: DC 3.8V

(W) 71.0 x (D) 13.6 x (H) 145.0 mm
Indoor and Outdoor use

-20°Cto 60°C

IEEE802.113,
IEEE802.11n(HT20), IEEE802.11n(HT40)
IEEE802.11ac(HT20), IEEE802.11ac(HT40), IEEE802.11ac(HT80)

IEEE802.11a/n/ac(HT20): 5180MHz-5320MHz, 5600MHz-5700MHz
IEEE802.11n/ac(HT40): 5190MHz-5310MHz, 5510MHz-5670MHz
IEEE802.11ac(HT80): 5210MHz, 5290MHz, 5530MHz, 5610MHz

IEEE802.11a/n/ac(HT20): 19 Channels
IEEE802.11n/ac(HT40): 9 Channels
IEEE802.11ac(HT80): 4 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM)

IEEE802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps

IEEE802.11n (HT20 SGl): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

IEEE802.11ac (HT20 LGlI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
IEEE802.11ac (HT20 SGl): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.6, 96.1Mbps
IEEE802.11n (HT40 LGl): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135Mbps

IEEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150Mbps

IEEE802.11ac (HT40 LGl): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
IEEE802.11ac (HT40 SGl): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
IEEE802.11ac (HT80 LGl): 29.3, 58.5, 87.8, 117, 175.5, 234, 263.3, 292.6, 351, 390Mbps

):
)):
IEEE802.11ac (HT80 SGI).: 32.5, 65, 97.5, 130, 195, 260, 292.5, 325, 390, 433.3Mbps

Report number: JPD-TR-17105-0
FCC ID: JOYDA58
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Channel separation . |EEE802.11a/n/ac (HT20): 20MHz
IEEE802.11n/ac (HT40): 40MHz
IEEE802.11ac (HT80): 80MHz

Output power : 30.799mW (IEEE802.11a)
31.944mW (IEEE802.11n: HT20)
21.271mW (IEEE802.11n: HT40)
18.878mW (IEEE802.11ac: HT80)

Antenna type . Internal antenna

Antenna gain . 5.15-5.25GHz band: -5.4dBi

5.25-5.35GHz band: -4.8dBi
5.47-5.725GHz band: -6.4dBi

2.3 Variation of the family model(s)

Not applicable

2.4 Operating channels and frequencies

IEEE802.11a/n/ac (HT20)]

Channel Frequency [MHZz]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700

TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0
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[IEEE802.11n/ac (HT40)]
Channel Frequency [MHz]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670
[IEEE802.11ac (HT80)]
Channel Frequency [MHz]
42 5210
58 5290
106 5530
122 5610

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
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2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

IEEE802.11a/n/ac (HT20) IEEE802.11n/ac (HT40) IEEE802.11ac (HT80)
Band | Channel | FTSUSNCY | Ghannel | Frequency | gpapn | Freduency

36 5180 38 5190 42 5210
5.2GHz Band 40 5200 - - - -

48 5240 46 5230 - -

52 5260 54 5270 58 5290
5.3GHz Band 56 5280 - - - -

64 5320 62 5310 - -

100 5500 102 5510 106 5530
5.6GHz Band 116 5580 110 5550 122 5610

140 5700 134 5670 - -

The pre-test has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.2GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

IEEE802.11a; OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.3GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.6GHz Band IEEE802.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO0 (29.3Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare

the level, and the maximum noise.
The worst emission was found in Y axis and the worst case recorded.

2.6 Operating mode

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
iii) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
i) Start test mode

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. | FCCID/DoC | Comment
1 | Mobile Phone KYOCERA DA58 N/A JOYDAS58 EUT
2 | AC Adapter au N/A N/A N/A *
*: AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable(for AC Adapter) 1.0 Yes Metal *
*: AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
micro USB a 2. AC Adapter AC 120V
60Hz

Note1: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used”.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
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4. 26dB Bandwidth and 99% Occupied Bandwidth

4.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section C, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=200kHz/430kHz/820kHz, VBW=620kHz/1.3MHz/2.4MHz, Span=40MHz/80MHz/160MHz
Sweep=auto, Detector=Peak, Trace mode=Max hold
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.

- Tx mode
- Test configuration
Spectrum
EUT Attenuator Analyzer
Coaxial cable
4.2 Limit
None
4.3 Measurement result
Date : March 22, 2017
Temperature ;238 [C]
Humidity 1 482 [%] Test engineer
Test place . Shielded room No.4 Tadahiro Seino

Report number: JPD-TR-17105-0

TOV SUD Zacta Ltd.
FCC ID: JOYDAS8

Test Report Rev.FCC-E2.1
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Frequency| 26dB bandwidth |99% Occupied bandwidth
Mode Band Channel (MHz) (MHz) (MH)
36 5180 22.008 16.7202
5;;22 40 5200 22.026 16.7871
48 5240 22.124 16.7516
52 5260 21.853 16.7388
5.3GHz
802.11a Band 56 5280 21.631 16.7519
64 5320 21.638 16.7378
100 5500 22112 16.8448
.6GH
5§acf]dz 116 | 5580 21.811 16.7879
140 5700 21.808 16.7247
Frequency| 26dB bandwidth |99% Occupied bandwidth
Mode Band Channel (MH2) (MHz) (MHz)
36 5180 22.235 17.8334
5;;22 40 5200 22.376 17.8262
48 5240 22.031 17.8139
52 5260 22.440 17.8181
802.11n 5.3GHz
(20MHz) Band 56 5280 22.363 17.8359
64 5320 21.920 17.8195
100 5500 21.907 17.8377
5;;22 116 5580 22.222 17.8471
140 5700 22.301 17.8475
Frequency| 26dB bandwidth |99% Occupied bandwidth
Mode Band Channel (MH2) (MHz) (MHz)
5.2GHz 38 5190 43.788 36.1808
Band 46 5230 42.981 36.1031
802.11n 5.3GHz 54 5270 43.885 36.2026
(40MHz) Band 62 5310 43.710 36.1612
5 6GHz 102 5510 43.216 36.1511
i3and 110 5550 43.309 36.1648
134 5670 43.482 36.1503
Frequency| 26dB bandwidth |99% Occupied bandwidth
Mode Band Channel (MH2) (MHz) (MH2)
5.2GHz
Band 42 5210 84.290 74.6361
802.11ac 5.3GHz
(80MHz) Band 58 5290 83.558 74.5783
5.6GHz 106 5530 83.577 74.6020
Band 122 5610 83.168 74.6116

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0

FCC ID: JOYDAS58



4.4 Trace data
[IEEE802.11a]
(5.2GHz Band)

Channel: 36

Channel: 40

Channel: 48

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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1 Agilent

Ref 268 dBm #ftten 30 dB

P eal:

LaAw

ML 52
Center 5.1580 @8 GHz
#Res BH 200 kHz Sweep 1oms (10AL pts)
Occupied Bandwidth Occ BH % Pur 99,00 £

16.7202 MHz KB 2500

Span 48 MHz
#\VEW 620 kHz

Transmit Freq Error  15.593 [Hz
% dB Banduidth 22005 MHz

% Agilent

Ref 26 dBm #Atten 30 dB
#Peak
Loa

i

B/ i
i / B
E 3" e
T st '.H‘M \\IMW“MM

Lafw

ML 52
Center 5.280 A8 GHz
#Res BH 200 kHz Sweep 1 ms (1081 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 7

16.7871 MHz x dB -26.60 dB

Span 48 MHz
#VBH 620 kHz

Transmit Freq Error  33.649 kHz

% dB Bandwidth 22026 MHz

Agilent

Fef 28 dBm #Atten 30 dB

ek eak

LaAw

ML 52

Span 48 MHz
Sweep 1 oms (1OA1 pts)

Occ BH Z Pur 99,08 7
®x dB -26.00 dB

Center 5.240 B0 GHz
#Res BH 208 kHz

Occupied Bandwidth
16.7516 MHz

#WBH 620 kHz

Transmit Freq Error  12.909 kHz
% dB Bandwidth 22124 MHz

Zacta

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58
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(5.3GHz Band)
Channel: 52

Agilent

Ref 260 dBm #fitten 30 dB
P eal:

Uff.st »f‘”} \ﬂ

L afv

ML 52
Center 5,260 A0 GHz Span 48 MHz
#Res BH 200 kHz #UBH 626 kHz Sweep 1 ms (1081 pts)

Occupied Bandwidth Occ BH 7 Pur  99.00
16.7388 MHz x B -26.00 dF

Transmit Freq Error  24.391 kHz
% dB Bandwidth 21.853 MHz

Channel: 56

Ref 2@ dBm #Atten 30 dB
#Peak
Loa

10 g g b AVt h
i/ M
o s S

E vl -

Lafw

ML 52
Center 5.280 A0 GHz Span 48 MHz
#Res BH 200 kHz #UBH 626 kHz Sweep 1 ms (1081 pts)

Occupied Bandwidth Occ BH 7 Pur  99.00 7
16.7519 MHz x dB  -26.00 df

Transmit Freq Error  29.715 kHz
% dB Bandwidth 21.631 MHz

Channel: 64

Agilent

Ref 26 dBm #ftten 30 dB
ek eak

LaAw

ML 52
Center 5320 B0 GHz Span 48 MHz
#Res BN 200 kHz #WEH 6208 kHz Sweep 1 oms (181 pts)

Occupied Bandwidth Occ BH Z Pur 9980 £
16.7378 MHz B -26.00 d

Transmit Freq Error  19.150 kHz
% dB Bandwidth 21.635 MHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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(5.6GHz Band)
Channel: 100

5 Agilent

Ref 26 dBm #Atten 30 dB
#Peak

(05t _,J/ \M

LaAw

ML 52
Center 5,500 A0 GHz Span 48 MH=z
#Res BH 200 kHz #UBH 628 kHz Sweep 1oms (10AL pts)
Occupied Bandvidth Occ BH Z PWr  99.00 7

16.8448 MHz X dB -26.00 dB

Transmit Freq Error  4.464 kHz
% dB Bandwidth 22.112 MHz

Channel: 116

5 Agilent

Ref 26 dBm #Atten 30 dB
#Peak

Ffst | ﬁf “«,\

LaAw

ML 52
Center 5.580 A0 GHz Span 48 MHz
wRes BH 2600 kHz #UBH 626 kHz Sweep 1 ms (1081 pts)
Occupied Bandwidth Occ BH % Pur 99,60 ¢

16.7879 MHz x dB -2A.00 dB

Transmit Freq Error  7.579 kHz
% dB Banduidth 21,511 MHz

Channel: 140

Agilent

Ref 20 dBm #ftten 30 dB
#Feak

¢ :
ul, " g

Lary

ML 52
Center 5700 B0 GHz Span 48 MHz
#Res BN 200 kHz #JEW 626 kHz Sweep 1 ms (1001 pts)
Occupied Bandvidth Occ BH % PWr  99.00 7

16.7247 MHz ® dB  -26.00 dB

Transmit Freq Error 15054 kHz
% dB Bandwidth 21.808 MHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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[IEEE802.11n (HT20)]
(5.2GHz Band)
Channel: 36

Ref 2@ dBm #Atten 30 dB
#Peak
Loa
1@ = I
B, ¥ " e
(05t
11.5 ’JJ \"‘
B 207 e
allg "
Wi wffh
Lafw
ML 52
Center 5.180 A0 GHz Span 48 MHz
#Res BH 200 kHz #UBH 626 kHz Sweep 1 ms (1081 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
17.8334 MHz x dB -26.60 dB
Transmit Freq Error  19.076 kHz
% dB Bandwidth 22,255 MHz

Channel: 40

1 Agilent
Ref 260 dBm #fitten 30 dB
P eal:
Log
il
s / B
al= - J’WM \"\ﬁ
M el J\"VMW v"rj"‘-m Ao
LaAw
ML 52
Center 52000 BE GHz Span 48 MHz
#Res BH 200 kHz #UBH 628 kHz Sweep 1oms (10AL pts)
Occupied Bandwidth Occ BW Z Pur 99,00 7
17.8262 MHz K dB -6 B
Transmit Freq Error  27.974 kHz
% dB Bandwidth 22.376 MHz

Channel: 48

Agilent

Ref 26 dBm #ftten 30 dB
ek eak

Lafu

Ml 52
Center 5.240 80 GHz Span 48 MHz
#Res BH 200 kHz #WBH 620 kHz Sweep 1 oms (1061 pts)
Occupied Bandwidth Occ BH % Pur 99,00 7

17.8139 MH=z x dB -Z6.u0 dB

Transmit Freq Error  24.235 kHz
% dB Bandwidth 22631 MHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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(5.3GHz Band)
Channel: 52

- Agilent

Ref 260 dBm #fitten 30 dB
P eal:

LaAw

ML 52
Center 5260 BE GHz Span 48 MHz
#Res BH 200 kHz #UBH 628 kHz Sweep 1oms (10AL pts)
Occupied Bandwidth Occ BH % Pur 99,00 £

17.8181 MHz K dB 2600 B

Transmit Freq Error  48.573 [Hz
% dB Banduidth 22,440 MHz

Channel: 56

- Agilent

Ref 260 dBm #fitten 30 dB
P eal:

LaAw

ML 52
Center 52800 BE GHz Span 48 MHz
#Res BH 200 kHz #UBH 628 kHz Sweep 1oms (10AL pts)
Occupied Bandwidth Occ BH % Pur 99,00 £

17.8359 MHz K dB 2600 B

Transmit Freq Error  44.488 [Hz
% dB Banduidth 22363 MHz

Channel: 64

- Agilent

Fef 28 dBm #Atten 30 dB
#Peal
Log

i) L R N N VN L

=y b hf
ot 7 5

L1.5 3 -
I > C

pit .

LaAw

Ml 52
Center 5.320 00 GHz Span 49 MHz
#Res BH 200 kHz #WBH 620 kHz Sweep 1 oms (1601 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7

17.8195 MH=z x dB -26.06 dB

Transmit Freq Error 13653 kHz
% dB Bandwidth 21.920 MHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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(5.6GHz Band)
Channel: 100

5 Agilent

Ref 28 dBm #Atten 30 dB
P eal:

sl T ﬂhn.tu Ao,

Lafy

M1 52
Center 5500 BE GHz Span 48 MHz
#Res BH 260 kHz 4UBH 626 kHz Sweap 1 ms (1001 pts)
Occupied Bandwidth Occ BH % Pur 99,80 ¢

17.8377 MHz K dB 2600 B

Transmit Freq Error  33.204 kHz
% dB Bandwidth 21.967 MHz

Channel: 116

= Agilent

Ref 28 dBm #Atten 30 dB
P eal:

Lafy

M1 52
Center 5580 BE GHz Span 48 MHz
#Res BH 260 kHz 4UBH 626 kHz Sweap 1 ms (1001 pts)
Occupied Bandwidth Occ BH % Pur 99,80 ¢

17.8471 MHz K dB 2600 B

Transmit Freq Error  18.851 kHz
% dB Bandwidth 20,222 MHz

Channel: 140

Agilent

Ref 28 dBm #Atten 30 dB
Feak

LaRw

Ml 52
Center 5,700 B0 GHz Span 48 MHz
kRes BH 26@ kHz #WBH 626 kHz Sweep 1 oms (1001 pts)
Occupied Bandvidth Occ BH % PWr  99.00 7
17.8475 MH=z ®x dB  -26.00 dB

Transmit Freq Error 23,535 kHz
¥ dB Bandwidth 22,301 MHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58



[IEEE802.11n (HT40)]
(5.2GHz Band)
Channel: 38

Channel: 46

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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% Agilent

Ref 20 dBm #Htten 38 dB
#Peak
Loa

16 -
e/ $
(ffst J/ L\t

113
13 ’;,"/ ¢

Lafw

ML 52
Center 5.198 A0 GHz Span 30 MHz
#Res BH 430 kHz #WBH 1.3 MHz Sweep 1 ms (1081 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 7

36.1808 MHz x dB -26.60 dB

Transmit Freq Error  30.583 kHz
% dB Bandwidth 43,758 MHz

1 Agilent

Ref 260 dBm #fitten 30 dB
P eal:

LaAw

ML 52
Center 5.2300 BH GHz Span 58 MHz
#Res BH 430 kHz #WEH 1.3 MHz Sweep 1oms (10AL pts)
Occupied Bandwidth Occ BH % Pur 99,00 £

36.1031 MHz K dB 2600 B

Transmit Freq Error  5.625 kHz

% dB Bandwidth 42.951 MHz

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58
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(5.3GHz Band)
Channel: 54

1 Agilent

Ref 260 dBm #fitten 30 dB
P eal:

LaAw

ML 52
Center 5.270 Bd GHz Span 58 MHz
#Res BH 430 kHz #WEH 1.3 MHz Sweep 1oms (10AL pts)
Occupied Bandwidth Occ BH % Pur 99,00 £

36.2026 MHz K dB 2600 B

Transmit Freq Error  55.280 [Hz
% dB Banduidth 43,385 MHz

Channel: 62

1 Agilent

Ref 260 dBm #fitten 30 dB
P eal:

113
4B il "

LaAw

ML 52
Center 53100 B8 GHz Span 58 MHz
#Res BH 430 kHz #WEH 1.3 MHz Sweep 1oms (10AL pts)
Occupied Bandwidth Occ BH % Pur 99,00 £

36.1612 MHz K dB 2600 B

Transmit Freq Error  -7.125 kHz
% dB Banduidth 43.710 MHz

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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(5.6GHz Band)
Channel: 102

i Agilent

Ref 20 dBm #ftten 30 dB

#Peak

B/ )il

st Jj

11.5
B ?!‘M”

"

PR o

LaAy

L 52

Center 5.510 80 GHz
#Res BH 430 kHz #UBH 1.3 MHz

Occupied Bandwidth
36.1511 MHz

Transmit Freq Error  4.556 kHz
% dB Banduidth 43,216 MHz

Span 56 MHz
Sweep 1 ms (1001 prs)

Occ BH Z Pur 9968 7
x dB -26.00 dB

Channel: 110

i Agilent

Ref 20 dBm #ftten 30 dB

#Peak

Loa
L0 o

B/

st J:’

11.5
B i‘,,r

LaAy

L 52

Center 5.550 @0 GHz
#Res BH 430 kHz #UBH 1.3 MHz

Occupied Bandwidth
36.1648 MHz

Transmit Freq Error 12,975 kHz
% dB Banduidth 43,309 MHz

Span 56 MHz
Sweep 1 ms (1001 prs)

Occ BH Z Pur 9968 7
x dB -26.00 dB

Channel: 134

Agilent

Ref 26 dBm #Htten 36 dB

#Peak

1.3
5 i

LaAy

Ml 52

Center 5.678 BA GHz
#Res BH 430 kHz #YBH 1.3 MHz

Occupied Bandwidth
36.1503 MHz

Transmit Freq Error 109640 kHz
% dB Bandwidth 43,452 WH=z

Span 58 MHz
Sweep 1 oms (1001 pts)

Occ BH Z Pur 49,68 7
x dB -26.00 dB

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58



[IEEE802.11ac (HT80)]
(5.2GHz Band)
Channel: 42
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Agilent

Ref 20 dBm

#Htten 30 dB

#Peak

L

LaAy

ML 52

Center 5210 80 GHz
#Res B 520 kHz

Occupied Bandwi

Transmit Freq Error
® dB Bandwidth

dth

746361 MHz

23.272 [Hz
54,290 MHz

#UBH 2.4 MHz

Span 168 MHz
Sweep 1 ms (1001 pts)

Occ BH Z Pur 4968 7
x dB -2G.00 dB

(5.3GHz Band)
Channel: 58

i Agilent

Ref 20 dBm

#fitten 30 dB

#Peak

LaFv

L 52

Center 5,298 80 GHz
#Res B 520 kHz

Occupied Bandwi

Transmit Freq Error
® dB Bandwidth

dth

74.5783 MHz

21.524 [Hz
43,556 MHz

#UBH 2.4 MHz

Span 1660 MHz
Sweep 1 ms (1001 pts)

Occ BH Z Pur 4968 7
x dB -26.00 dB

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58



(5.6GHz Band)
Channel: 106

Channel: 122

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

i Agilent

Ref 20 dBm

Page 22 of 159

#Htten 30 dB

#Peak

LaAy

ML 52

Center 5.530 80 GHz
#Res B 520 kHz

Occupied Bandwidth

#UBH 2.4 MHz

74.6020 MHz
Transmit Freq Error  —46.724 kHz
% dB Banduidth 83.577 MHz

Span 168 MHz
Sweep 1 ms (1001 pts)

Occ BH Z Pur 4968 7
x dB -2G.00 dB

i Agilent

Ref 20 dBm

#fitten 30 dB

#Peak

{_;‘P

LaFv

L 52

Center 5,618 80 GHz
#Res B 520 kHz

Occupied Bandwidth

#UBH 2.4 MHz

746116 MHz
Transmit Freq Error  —43.026 kHz
% dB Banduidth 83166 MHz

Span 1660 MHz
Sweep 1 ms (1001 pts)

Occ BH Z Pur 4968 7
x dB -26.00 dB

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section E.2.b)Method SA-1, d)Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=35MHz/70MHz/140MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.

- Tx mode
- Test configuration
Spectrum
EUT Attenuator Analyzer
Coaxial cable
5.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250mW provided the maximum antenna gain does not exceed 6dBi.

(2) For the 5.25-5.35GHz and 5.47-5.725GHz bands, the maximum conducted output power over the frequency band of
operation shall notexceed the lesser of 250mWV or 11dBm + 10logB, where B is the 26dB emission bandwidth in megahertz.

(3) For the 5.725-5.85GHz bands, the maximum conducted output power over the frequency band of operation shall not
exceed 1W.

TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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<Output Power Limit Calculation>

e Calculated Antenna Determined
Power Limit o . _—
Band Mode (mW) Limit Gain Limit
(dBm) (dBi) (dBm)
802.11a
802.11n
5.2GHz HT20
250 23.97 54 23.97
Band 802.11n
HT40
802.11ac
HT80
Power Limit .
(mW) Calculated Antenna Determined
Band Mode L east 76450 BW Limit Gain Limit
€8st £0aBC (dBm) (dBi) (dBm)
(MHz)
250 23.97
802.11a 23.97
21.494 24.32
802.11n 250 23.97
23.97
5.3GHz HT20 22.217 24.47 48
Band 802.11n 250 23.97 '
23.97
HT40 42.725 27.31
2.11 250 23.97
802.11ac 23.97
HT80 83.558 30.22
Power Limit _
(MW) Calculated Antenna Determined
Band Mode Limit Gain Limit
Least 26dBc BW (dBm) (dBi) (dBm)
(MHz)
250 23.97
802.11a 23.97
21.63 24.35
802.11n 250 23.97
23.97
5.6GHz HT20 21.852 24.39 6.4
Band 802.11n 250 23.97 '
23.97
HT40 43.014 27.34
2.11 2 23.97
80 ac 50 3.9 23.97
HT80 83.168 30.20
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58



5.3 Measurement result
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Date March 22, 2017
Temperature 23.8 [C]
Humidity 48.2 [%] Test engineer
Test place Shielded room No.4 Tadahiro Seino
Duty Cycle Test Test
Frequency Reading DCF
Mode Channel On On+Off Result Result
(MHz) (dBm) X (dB)
Time(ms) Time(ms) (dBm) (mW)
36 5180 13.15 13.175 20.775
40 5200 13.15 1.364 1.372 0.994 0.025 13.175 20.775
48 5240 12.90 12.925 19.613
52 5260 13.37 13.395 21.854
802.11a 56 5280 13.39 1.364 1.372 0.994 0.025 13.415 21.955
64 5320 13.49 13.515 22.467
100 5500 12.04 12.065 16.089
116 5580 13.62 1.364 1.372 0.994 0.025 13.645 23.149
140 5700 11.89 11.915 15.543
Note: X = On time / (On + Off time), DCF=10log (1/x)
Duty Cycle Test Test
Frequency Reading DCF
Mode Channel On On+Off Result Result
(MHz) (dBm) X (dB)
Time(ms) Time(ms) (dBm) (mW)
36 5180 13.19 13.224 21.009
40 5200 13.06 1.274 1.284 0.992 0.034 13.094 20.389
48 5240 12.95 12.984 19.879
80211 52 5260 13.45 13.477 22.270
A1n
56 5280 13.44 1.276 1.284 0.994 0.027 13.467 22.218
(20MHz)
64 5320 13.47 13.497 22.372
100 5500 12.05 12.084 16.158
116 5580 13.65 1.274 1.284 0.992 0.034 13.684 23.356
140 5700 11.75 11.784 15.080

Note: X = On time / (On + Off time), DCF=10log (1/x)

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
FCC ID: JOYDA58
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Duty Cycle Test Test
Frequency Reading DCF
Mode Channel On On+Off Result Result
(MHz) (dBm) X (dB)
Time(ms) Time(ms) (dBm) (mW)
38 5190 13.18 13.255 21.157
0.635 0.646 0.983 0.075
46 5230 12.97 13.045 20.159
54 5270 12.14 12.215 16.652
802.11n 0.634 0.645 0.983 0.075
62 5310 11.40 11.475 14.043
(40MHz)
102 5510 12.10 12.181 16.525
110 5550 12.11 0.634 0.646 0.981 0.081 12.191 16.563
134 5670 11.74 11.821 15.210
Note: X = On time / (On + Off time), DCF=10log (1/x)
G e Test Test
Frequency Reading DCF
Mode Channel On On+Off Result Result
(MHz) (dBm) X (dB)
Time(ms) Time(ms) (dBm) (mW)
42 5210 12.30 0.248 0.258 0.959 0.180 12.480 17.703
802.11ac 58 5290 11.73 0.248 0.258 0.961 0.172 11.902 15.494
(80MHz) 106 5530 11.38 0.247 0.258 0.957 0.189 11.569 14.352
122 5610 11.49 0.248 0.258 0.961 0.172 11.662 14.662

Note: X = On time / (On + Off time), DCF=10log (1/x)

TOV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
FCC ID: JOYDA58




5.4 Trace data
[IEEE802.11a]
(5.2GHz Band)

Channel: 36

Channel: 40

Channel: 48

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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i Agilent

Ref 28 dBm #Htten 30 dB

kFva

Log
e

B/ 7

0Ffst m/

116
dE . u

FAva
166

Hl 52

Canter 5.180 086 GHz
#Res B 1 MHz VEW 3 MHz

Channel Power

13.15 dBm /22.0080 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-60.27 dBm/Hz

# Agilent

Ref 20 dBm #Atten 30 dB

A

Log

iy
e/

Offst J

I

PRy
[L66

M1 52

Center 5.200 B89 GHz
#Res B 1 MHz #UBH 3 MHz

Channel Power

13.15 dBm /22.8260 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-60.28 dBm/Hz

w0 Agilent

Ref 28 dBm #Htten 38 dB

kFva

Log
i

B/

0Ffst ‘“/

116

B it

FAva
(L6

Ml 52

Center 5,240 666 GHz
#Res BN 1 MHz VEBH 3 MHz

Channel Power

12.90 dBm /22.1240 MHz

Span 35 MHz
Sweep 1 oms (1061 pts)

Power Spectral Density

-60.55 dBm/Hz

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58



(5.3GHz Band)
Channel: 52

Channel: 56

Channel: 64

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm #Atten 30 dB

#hva

Log
i

Y /

Offst j

I

PRy
166

M1 52

Center 5.260 000 GHz
#Res B 1 MHz WUBH 3 MHz

Channel Power

13.37 dBm /21.8530 MHz

Span 35 MHz
Sweep 1 ms (1081 pts)

Power Spectral Density

-60.03 dBm/Hz

% Agilent

Ref 20 dBm #Atten 30 dB

#hva

Log
i

Y 7

Offst

i
B o

FAvy
[Lbd

M1 52

Centsr 5.250 000 GHz
#Res BN 1 MHz #UBH 3 MHz

Channel Power

13.39 dBm /21.6310 MHz

Span 35 MHz
Sweep 1 oms (1001 prs)

Power Spectral Density

-59.96 dBm/Hz

Agilent

Ret 20 dBm #Atten 30 db

At}

Log
it

B/ i

OFfst ’/J'

1.
i i

PAvy
(L0

M1 52

Cantsr 5.320 000 GHz
#Res BN 1 MHz #UBH 3 MHz

Channel Power

13.49 dBm /21.6380 MHz

Span 35 MHz
Sweep 1 oms (1001 prs)

Power Spectral Density

-59.86 dBm/Hz

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58



(5.6GHz Band)
Channel: 100

Channel: 116

Channel: 140

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm #Atten 30 dB

#hva

Log
i

Y Vs

Offst if

1.8
dE l

PRy
166

M1 52

Center 55600 000 GHz
#Res B 1 MHz WUBH 3 MHz

Channel Power

12.64 dBm /22.1120 MHz

Span 35 MHz
Sweep 1 ms (1081 pts)

Power Spectral Density

-61.48 dBm/Hz

% Agilent

Ref 20 dBm #Atten 30 dB

#hva

Log
i

Y ’

Offst J‘/

1.5
1B o

FAvy
[Lbd

M1 52

Centsr 5.530 000 GHz
#Res BN 1 MHz #UBH 3 MHz

Channel Power

1362 dBm /21.8110 MHz

Span 35 MHz
Sweep 1 oms (1001 prs)

Power Spectral Density

-59.77 dBm/Hz

Agilent

Ret 20 dBm #Atten 30 db

At}

Log
it

B/ i

OFfst

T

115
] )

PAvy
(L0

M1 52

Centsr 5700 000 GHz
#Res BN 1 MHz #UBH 3 MHz

Channel Power

11.89 dBm /21.8080 MHz

Span 35 MHz
Sweep 1 oms (1001 prs)

Power Spectral Density

-61.58 dBm/Hz

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58



[IEEE802.11n (HT20)]
(5.2GHz Band)
Channel: 36

Channel: 40

Channel: 48

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm #Atten 30 dB

A

Log
i

B/ /

Offst ‘l/

1.8
el

Mo
Uiy

PRy
[L66

M1 52

Center 5.150 B89 GHz
#Res B 1 MHz VEW 3 MHz

Channel Power

13.19 dBm /22.2350 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-60.28 dBm/Hz

% Agilent

Ref 28 dBm #Htten 38 dB

kFva

Log
i

B/

0Ffst /

116
B

FAva
(L6

Ml 52

Center 5,200 606 GHz
#Res BN 1 MHz VEBH 3 MHz

Channel Power

13.86 dBm /22.3760 MHz

Span 35 MHz
Sweep 1 oms (1061 pts)

Power Spectral Density

-60.44 dBm/Hz

Ref 28 dBm #Htten 30 dB

kFva

Log
e

B/ I

0Ffst J/

116
dE p

FAva

Lo
Hl 52

Canter 5.240 B8 GHz
#Res B 1 MHz VEW 3 MHz

Channel Power

12.95 dBm /22.8310 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-60.48 dBm/Hz

Report number: JPD-TR-17105-0
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(5.3GHz Band)
Channel: 52

Channel: 56

Channel: 64

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm

#itten 30 dB

#hva

Log
i

Y /

Offst /

1.8
dE

PRy
166

M1 52

Center 5.260 000 GHz
#Res BH 1 MHz

Channel Power

13.45 dBm /22.4400 MHz

$UBK 3 MHz

Span 35 MHz
Sweep 1 ms (1081 pts)

Power Spectral Density

-60.06 dBm/Hz

% Agilent

Ref 20 dBm

#itten 30 dB

#hva

Log

e

Y I

Offst /

1.8
dE

=

FAvy

Lo6
M1 52

Centsr 5.250 000 GHz
#Res BH 1 MHz

Channel Power

13.44 dBm /22.3630 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 oms (1001 prs)

Power Spectral Density

-60.06 dBm/Hz

Agilent

Ret 20 dBm

#fitten 30 JB

At}

Log
it

B/ i

OFfst w/

1.3 i
1B A

PAvy
(L0

M1 52

Cantsr 5.320 000 GHz
#Res BH 1 MHz

Channel Power

13.47 dBm /21.9200 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 oms (1001 prs)

Power Spectral Density

-59.94 dBm/Hz
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(5.6GHz Band)
Channel: 100

Channel: 116

Channel: 140

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm

#itten 30 dB

#hva

Log
i

Y I

Offst ’ff’

1.8
dE o

PRy
166

M1 52

Center 55600 000 GHz
#Res BH 1 MHz

Channel Power

12.85 dBm /21.9870 MHz

$UBK 3 MHz

Span 35 MHz
Sweep 1 ms (1081 pts)

Power Spectral Density

-61.35 dBm/Hz

% Agilent

Ref 20 dBm

#itten 30 dB

#hva

Log

e

Y s

Offst ”/

1.5
1B ol

FAvy

Lo6
M1 52

Centsr 5.530 000 GHz
#Res BH 1 MHz

Channel Power

13.65 dBm /22.2220 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 oms (1001 prs)

Power Spectral Density

-59.82 dBm/Hz

Agilent

Ret 20 dBm

#fitten 30 JB

At}

Log
it

KB/

OFfst ‘.‘

115
] i

PAvy
(L0

M1 52

Centsr 5700 000 GHz
#Res BH 1 MHz

Channel Power

11.75 dBm /22.3010 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 oms (1001 prs)

Power Spectral Density

-61.73 dBm/Hz
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[IEEE802.11n (HT40)]
(5.2GHz Band)
Channel: 38

Channel: 46

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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# Agilent

Ref 20 dBm #Atten 30 dB

A

Log
i

e/

Offst f

i
E M

PRy
[L66

M1 52

Center 5.190 08 GHz
#Res B 1 MHz VEW 3 MHz

Channel Power

13.18 dBm /43.7880 MHz

Span 70 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-63.23 dBm/Hz

w0 Agilent

Ref 28 dBm #Htten 38 dB

kFva

Log
i

B/ P

0Ffst /

116
B N{

FAva
(L6

Ml 52

Center 5,230 08 GHz
#Res BN 1 MHz VEBH 3 MHz

Channel Power

12.97 dBm /42.9810 MHz

Span 70 MHz
Sweep 1 oms (1061 pts)

Power Spectral Density

-63.36 dBm/Hz
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FCC ID: JOYDAS58



(5.3GHz Band)
Channel: 54

Channel: 62

TUV SUD Zacta Ltd
Test Report Rev.FCC-E2.1
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Ref 28 dBm

sHtren 30 dB

kFva

Log
i

B/ P i~

0Ffst {

116
B I'I

M/‘Mvw

FAva

Lo

Ml 52

Center 5,270 08 GHz

#Res B 1 MHz VEW 3 MHz

Channel Power

12.14 dBm /43.8850 MHz

Sweep 1 oms (1061 pts)

Power Spectral Density

-64.28

Span 70 MHz

dBm/Hz

% Agilent

Ref 20 dBm #Atten 30 dB

#hva

Log

e

B/ !

Offst [

i
B J

Th

Mo,

FAvy

Lo6
M1 52

Center 5316 B GHz
#Res BH 1 MHz #UBH 3 MHz
Channel Power

11.49 dBm /43.7100 MHz

Sweep 1 oms (1001 prs)

Power Spectral Density

-65.00

Span 78 MHz

dBm/Hz
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(5.6GHz Band)
Channel: 102

Channel: 110

Channel: 134

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Page 35 of 159

Agilent

Ref 20 dBm #Atten 30 dB

#hva

Log
i

e/ Fa R

Offst f

i
B /

in

PRy
166

M1 52

Center 5,518 80 GHz
#Res B 1 MHz WUBH 3 MHz

Channel Power

12.18 dBm /432160 MHz

Span 70 MHz
Sweep 1 ms (1081 pts)

Power Spectral Density

-64.25 dBm/Hz

% Agilent

Ref 20 dBm #Atten 30 dB

#hva

Log
i

e/ P

Offst ,‘

i
B J

FAvy
[Lbd

M1 52
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Agilent
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6. Peak Power Spectral Density

6.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section F]

The peak power spectral density is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=25MHz/50MHz/100MHz, Sweep=Auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.

- Tx mode
- Test configuration
Spectrum
EUT Attenuator Analyzer
Coaxial cable
6.2 Limit

(1) For mobile and portable dient devices in the 5.15-5.25GHz band, the maximum power spectral density shall not exceed
11dBm in any 1 megaheriz band. If ransmitting antennas of directional gain greater than 6dBi are used, the peak power
spectral density shall be reduced by the amount in dB that directional gain of the antenna exceeds 6dBi.

(2) For the 5.25-5.35GHz and 5.47-5.725GHz bands, the maximum power spectral density shall not exceed 11dBm in any 1
megahertz band. If ransmitting antennas of directional gain greater than 6dBi are used, the peak power spectral density
shall be reduced by the amount in dB that directional gain of the antenna exceeds 6dBi.

(3) For the 5.725-5.85GHz bands, the maximum power spectral density shall not exceed 30dBm in any 500-kHz band. If
transmitting antennas of directional gain greater than 6dBi are used, both the maximum conducted output powerand  the
maximum power speciral density shall be reduced by the amount in dB that directional gain of the antenna exceeds 6dBi.
However, fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with directional gain
greater than 6dBi without any comesponding reduction in transmitter conducted power. Fixed, point-topoint operations
exclude the use of point-to-multipoint systems, omnidirection applications, and multiple collocated transmitters transmitting
the same information. The operator of the U-NII device, or if the equipment is professionally installer, is responsible for
ensuring that systems employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

<Peak Power Spectral Density Limit Calculation>

Antenna Gain
Band Limit
(dBi)
5.2GHz Band 54 11dBm/MHz
5.3GHz Band -4.8 11dBm/MHz
5.6GHz Band -6.4 11dBm/MHz

TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0
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6.3 Measurement result

Date March 23, 2017
Temperature 23.6 [C]
Humidity 49.0 [%] Test engineer
Test place Shielded room No.4 Tadahiro Seino
Duty Cycle Test
Frequency | Reading DCF
Mode Channel On On+Off Result
(MHz) (dBm) X (dB)
Time(ms) | Time(ms) (dBm)
36 5180 -0.072 -0.047
40 5200 0.127 1.364 1.372 0.994 0.025 0.152
48 5240 0.099 0.124
52 5260 2533 2.558
802.11a 56 5280 2.614 1.364 1.372 0.994 0.025 2,639
64 5320 2.642 2.667
100 5500 1.232 1.257
116 5580 2.815 1.364 1.372 0.994 0.025 2.840
140 5700 1.221 1.246
Note: X = On time / (On + Off time), DCF=10log (1/x)
Duty Cycle Test
Frequency | Reading DCF
Mode Channel On On+Off Result
(MHz) (dBm) X (dB)
Time(ms) | Time(ms) (dBm)
36 5180 -0.506 -0.472
40 5200 -0.508 1.274 1.284 0.992 0.034 -0.474
48 5240 -0.320 -0.286
52 5260 2.314 2.341
802.11n
56 5280 2.291 1.276 1.284 0.994 0.027 2.318
(20MHz)
64 5320 2428 2.455
100 5500 1.195 1.229
116 5580 2.675 1.274 1.284 0.992 0.034 2.709
140 5700 0.741 0.775

Note: X = On time / (On + Off time), DCF=10log (1/x)

TOV SUD Zacta Ltd.
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Zacta

Duty Cycle Test
Frequency | Reading DCF
Mode Channel On On+Off Result
(MHz) (dBm) X (dB)
Time(ms) | Time(ms) (dBm)
38 5190 -3.389 -3.314
0.635 0.646 0.983 0.075
46 5230 -3.314 -3.239
54 5270 -2.998 -2.923
802.11n 0.634 0.645 0.983 0.075
62 5310 -2.578 -2.503
(40MHz)
102 5510 -1.936 -1.855
110 5550 -1.830 0.634 0.646 0.981 0.081 -1.749
134 5670 -2.335 -2.254
Note: X = On time / (On + Off time), DCF=10log (1/x)
Duty Cycle Test
Frequency | Reading DCF
Mode Channel On On+Off Result
(MHz) (dBm) X (dB)
Time(ms) | Time(ms) (dBm)
42 5210 -6.718 0.248 0.258 0.961 0.172 -6.546
802.11ac 58 5290 -6.149 0.248 0.258 0.963 0.163 -5.986
(80MHz) 106 5530 -5.575 0.247 0.258 0.957 0.189 -5.386
122 5610 -5.498 0.248 0.258 0.961 0.172 -5.326

Note: X = On time / (On + Off time), DCF=10log (1/x)
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6.4 Trace data
[IEEE802.11a]
(5.2GHz Band)
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(5.3GHz Band)
Channel: 52
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(5.6GHz Band)
Channel: 100
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[IEEE802.11n (HT20)]
(5.2GHz Band)
Channel: 36
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(5.6GHz Band)
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[IEEE802.11n (HT40)]
(5.2GHz Band)
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(5.3GHz Band)
Channel: 54
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(5.6GHz Band)
Channel: 102
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(5.2GHz Band)
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7. Radiated Emissions (Restricted Bands of Operation)

7.1 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c)Method AD]

Test was applied by following conditions.

Test method : ANSIC63.10
Frequency range : 30MHz to 40GHz
Test place : 3m Semi-anechoic chamber No.1
EUT was placed on :  Styrofoam table / (W)1.0m x (D)1.0m x(H)0.8m (below 1GHz)
Styrofoam table / (W)1.5m x (D)1.0m x%(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector : Quasi-peak
- Bandwidth : 120kHz
Spectrum analyzer setting Above 1GHz
- Peak ;. RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average : RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging(300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn Antenna ). The
antenna is positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its plane
vertical, and the center of the Loop antenna is 1m above the ground plane.
The EUT is Placed on a turntable, which is 0.8m (below 1GHz) and 1.5m (above 1GHz) above ground plane.
The turntable shall be rotated for 360 degrees to determine the position of maximum emission level. The test
results represent the worst case emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support equipment,
and test equipment are allowed in order for them to warm up to their normal operating condition.
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode, Rx mode

- Test configuration

Testroom : Measurement room

Spectrumanalyzer /

Antenna ; Preamplifier Receiver
Cable system :

TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Duty cycle result

On On+Off Duty Cycle DCF
Mode Band
Time(ms) Time(ms) (%) (dB)

W52 1.364 1.372 99.417 -
802.11a W53 1.364 1.372 99.417 -

W56 1.364 1.372 99.417 -

W52 1.274 1.284 99.221 -
802.11n

W53 1.276 1.284 99.377 -
(20MHz)

W56 1.274 1.284 99.221 -

W52 0.635 0.646 98.297 -
802.11n

W53 0.634 0.645 98.295 -
(40MHz)

W56 0.634 0.646 98.142 -

W52 0.2475 0.2580 95.930 0.180
802.11ac

W53 0.2480 0.2580 96.124 0.172
(80MHz)

W56 0.2470 0.2580 95.736 0.189

7.2 Calculation method

[150kHz to 25GHZ]
Emission level = Reading + (Ant. factor + Cable system loss — Amp. Gain)
Margin = Limit — Emission level

Example:
Detector: Peak
Limit @ 5147.0MHz : 74.0dBuV/m (Peak Limit)

S.AReading =40.9dBuV  Cable system loss = 16.4dB
Result =40.9 + 16.4 = 57.3dBuV/m
Margin = 74.0 —57.3 = 16.7dB

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
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7.3 Limit

(1) For transmitters operating in the 5.15-5.25GHz band: all emissions outside of the 5.15-5.35GHz band shall
not exceed an EIRP of -27dBm/MHz.

(2) For transmitters operating in the 5.25-5.35GHz band: all emissions outside of the 5.15-5.35GHz band shall
not exceed an EIRP of -27dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725GHz band
shall not exceed an EIRP of -27dBm/MHz.

(4) For transmitters operating in the 5.725-5.85GHz band: all emissions within the frequency range from the
band edge to 10MHz above or below the band edge shall not exceed an EIRP of -17dBm/MHz; for
frequencies 10MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -
27dBm/MHz.

Frequency Field strength Distance
[MHz] [uv/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Note:
1. The lower limit shall apply at the transition frequencies.
2. Emission level [dBuV/m] = 20log Emission [uV/m]
3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average detector, however, the
peak field strength of any emission shall not exceed the maximum permitted average limits, specified above by more than

20dB under any condition modulation.

TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0
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7.4 Test data
Date April 24, 2017
Temperature 238 [C]
Humidity 24.2 [%]
Test place 3m Semi-anechoic chamber
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[IEEE802.11a]
5.3GHz Band, Channel High
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Peak Average
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1 [45] Frag 5,950 @8 BHz SA.53. dByl : ] 1 Frag S50 @b ez 83,09 dByA)
2 L1 4] Frog 5,375 65 ERz #0137 aipl 2 48] Frag 5.372 64 BRz 83,33 dBl)
Vertical
Peak Average
Hikrd 3401 & o4 Hkrd !!r! 4! &:
Ref 117 dBp Atten 18 48 68,12 dBpV  Ref 117 4BWN Aresn 10 48 45,945 dbwl
Pegk Ry
Leg Leg
14 1A |
@B || B/ f |
OiFae I it
1 10 . |
48 y‘a . 4B / | \
%, $ P S S N N Y
dEwY v I S S
Lghy Fhug
1.0}
Wl | S | N N SR I 3~ N S | I ' N
Srare G360 B9 GHz Stop G468 B BHz Srare 5360 B9 GHz Stop S.468 B BHz
Wy BH 1 WHz oUBH 3 MH: *iwnen 108 e (1001 prs) wRes BH 1 HHz oUBH 3 HH:z oSwesp 108 me (1001 prs)
[ Farkar  Traca Tybe ¥ foein Maghtude T | [ Perkar  trace Typa ¥ fie Papltude =
1 [2h] Froq S0 &8 AH: SR.I5 dByl : ] 1 Frag S50 @ ez 8223 dBydl
2 L1 4] Frog 5371 65 ERz 0,13 dipl 2 48] Frag 5.372 4 GRz &5.9d a8l
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1

FCC ID: JOYDAS58



[IEEE802.11a]
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Peak Average
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[IEEE802.11n (HT20)]
5.2GHz Band, Channel Low
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Peak Average
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[IEEE802.11n (HT20)]
5.3GHz Band, Channel High
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Peak Average
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[IEEE802.11n (HT20)]
5.6GHz Band, Channel Low
Horizontal
Peak Average
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[IEEE802.11n (HT40)]
5.2GHz Band, Channel Low
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5.3GHz Band, Channel High
Horizontal
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Peak Average
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[IEEE802.11n (HT40)]
5.6GHz Band, Channel Low
Horizontal
Peak Average
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[IEEE802.11ac (HT80)]
5.2GHz Band, Channel Low
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Peak Average
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ol | | | | | | | JI."" o | | | | | | | -
3@5 ! - ! ! ! - — -"_.-"'—:' 3@ ! L ! Ll ! L] L L |[ i
o | | 3 o
%& o = : - - - Lt 1’#r | ;& o F e
4 24 & L
4Bl - - - - - 4Byl o
Lghw t t t Fhvg
! ! I 3
Wl N S I B T~ L B S U
Srare 5000 @ Gz Stop 5000 0 BHz Srare 5080 @ GHz Stop 5280 B Bz
R BH 1 MHz UBH 3 WHz oSwenn 100 ma (1081 prsd sRes BH 1 MHr VBH 3 HHz wiwain 100 ma (1001 prsd
[ Forkas  Trace  Typs e AnghTuds T | [ Ferker  Traca Tvee ¥ e Aepituds =
1 €1 Frag L350 & iz BALES il : ] 1 Frag FA58 8 BHz &7.08 dBl
2 e Frog 5864 § BHy BRL56 diil 2 48] Frag 5,149 & Bz ar88 dBul
Vertical
Peak Average
Mhre !.1-1! 4 !qu Mird 5,149 & GHz
Ref 116.5 4By Btten 18 ¢ 55,76 dEpU Ref 1165 B Fiteén 18 4B 43,245 dEp
Wegk L]
10 | | | | | | ! N T | | | | I | |
dB/ _ _ , _ (’M a8/ , _ _ ,
Dffat ] Dffat f’—
45 - - : - } X - et 95 | 1
46 . . . ] | . E= _// & | | | | | ! | .
£ TR AL Y o /
148 548 i T f T i T a1
il - - : dEp e : 2
kghv T I i 1 PRvg
£
W R o3
Start 5000 0 GHz Sop G200 @ GMz  Start 5000 9 GHz Stop 5.200 § Gz
WesBHLIMHZ _VBH 3 HHz . omeep 198 ms (1081 grs)  owResBHIMHz VB 3 HHz . "omesp 199 n (1081 prs)
T Markas Trace Typs X i Ampbruds I Markar Trace Typa X fuiw Asplrude
1 (4 4] Frug T150 @ EHr 58,30 iyl 1 [+ }] Frug 5150 @ G &3.23 digtl
2 €1 Frag 149 4 £z 976 el 2 [+ 5} Frag L1489 2 gHy £2.25 abull
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[IEEE802.11ac (HT80)]
5.3GHz Band, Channel High
Horizontal
Peak Average
Hkrd 3. el o4 Hkrd !!!! g &:
Ref 117 dBp Atten 18 48 6841 dBpY  Ref 117 dBW Aresn 10 48 43437 bl
Pegk Ry
Leg Leg
1] b | ! ia
4B/ e 48/
ifse | \‘q I 0ifat = ey |
18 X \‘ 1 ! 1 !
48 ] P —13 3 48 | !
o [ 2. o B | | | A\
T 548 = i = i
48w B [
Lghy Fhug
1.0}
Wl | S | N N SR I 3~ N S | I ' N
Srare G360 B9 GHz Stop G468 B BHz Srare 5360 B9 GHz Stop S.468 B BHz
Wy BH 1 WHz oUBH 3 MH: *iwnen 108 e (1001 prs) wRes BH 1 HHz oUBH 3 HH:z oSwesp 108 me (1001 prs)
[ Farkar  Traca Tybe ¥ foein ephtude T | [ Perkar  trace Typa ¥ fie epltude =
1 [2h] Froq U508 AH: S9.33 dByl : ] 1 Frag S50 @R ez 85,50 dByAl
2 L1 4] Frog 5,370 48 ERz Foa1 ai 2 48] Frag 5.350 O ER: 85,58 dBl)
Vertical
Peak Average
Hkrd !.!g % g: Hkrd !!!! g &:
Ref 117 dBp Atten 18 48 68,98 dBpY  Ref 117 4B Aresn 10 48 48534 diwl)
Pegk Ry
Leg 1 T Leg
1] — | ia I !
48y 51 @ L |
Difa J o [ |
18 I 3 L 1 18 T T
48 _ ‘\ F— bt ] _
o | | il 1] . k _
T 548 = i =1 T
Byl B _ _ ]
Lghy Fhug
1.0}
Wl | S | N N SR I 3~ N S | I ' N
Srare G360 B9 GHz Stop G468 B BHz Srare 5360 B9 GHz Stop S.468 B BHz
Wy BH 1 WHz oUBH 3 MH: *iwnen 108 e (1001 prs) wRes BH 1 HHz oUBH 3 HH:z oSwesp 108 me (1001 prs)
[ Farkar  Traca Tybe ¥ foein epbtude T | [ Perkar  trace Typa ¥ fie Pepbrude =
1 [2h] Froq IS0 @B AH: 5970 diyl : ] 1 Frag S50 @R ez 88,58 dBy Al
2 L1 4] Frog 5. 360 24 ERz F0.90 dfU 2 48] Frag 5.350 O ER: 25,59 Bl
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5.6GHz Band, Channel Low
Horizontal

Page 66 of 159

Peak Average
Mird 5415 F12 GHz Mird 5415 F12 GHz
Ref 117.2 dbpd Atten 18 o5 658,56 dipl Ref 117.2 dbpd Ftten 18 B 45251 di
Pegk g
Lea Leg
8 ! | in
48/ i el 4B/
Offse ff Offst
i? - = i
o *5_; F ! —-'—’/ 1]
148 S48 : 5
dBi dBwi = =
Loy FPhvg
I
Wl 52 Hl 52
Seare 5,350 808 GHz Seep 55725 008 Gz Seare 5350 988 GHz Swp 5.525 gk Gz
Wes BHLMHz *WEH 3 HHz _ ¥oweep 100 ms (1001 pts)  WResDHIMMz SVEH 3 HH: __Souesp 100 ng {1821 prs)
I Markar Trace Typa X Rl Aspbrude I Farker Trace Tepa X At Asplrude
1 (1E] Frog TAED 600 BHE FRER di ] [F b} Frag S4B R GH: 88,84 dBaV
' (48] Frag L4185 TI2 GHy EH.EE aiul 2 [% 5} Frag 5415 TI2 6Ha 2235 dibull
Vertical
Peak Average
Mir2 541 Bl GHE MirZ 5.4 aHz
Ref 117.2 dBpV Atten 18 88 68,95 B Ref 117.2 dbpd Ftten 18 B 43553 db
Pegh L]
Leg Leg
1] | ISR PN I
48/ ! i 4B/
Oifse Offst
182 T T 1 T T X T 182
4B } ) | 2 i 4 4B
740 548
dbipl dBwi
Lgh PHvg
I
Wil | o L] W
Srare 5350 960 GHz Swoo 5575 009 BHz  Suwr 5,358 008 GH: Swep 5505 00 Gz
#Res BW 1 MHz . SUEH 3 HH: o Vwesp 100 ms (1001 pts)  oResBHIMHz WWEH J HHr __¥iwesp 190 53 {1901 prs)
Harkas Fracs Type X Rie Aepkruds Farker Trace Tepa X At Asplrude
[45] Frag 4D Eh0 Bz BA.20 dByl) ] [F b} Frog S.460 o GH: AR50 diay
2 (4] Frag 2,241 512 BH: £9.95 ggu 2 1) Frag 5,459 582 GHy &350 gl
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7.4.2 Non-Restricted Bandedge

[IEEE802.11a]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
Hkrd 3.750 b GHz HEkrd 5054 Fy
Ref 117.4 dByy Feten 18 d8 BEZT BV Ref 117.4 dBpl Htien 10 43 60,35 dEwl
ek ek
10 ! : 18 e
B/ 1% a8/ foo
Offat '\I Oifse / l‘,
104 i 104 f !
4B i - B b i -
o, | | o SR 2 i o e | e
6.2 8.2
Abpl dEpy
Lafy Lafv
n osel sl | L I N
Suwe .67 O GHz Siop BAZD 00 Bz Starr 5675 86 GHz Stop 5825 PO BHz
dRes BHLMH2 __aVEH 3 HHz -  *5eeap 190 ms (1001 prs) #Res BH 1 HHz WWEH 3 HH:z #Swein 108 s (1001 prs)
Farkae  Traca  Tde W Woie Faphtuda [ Harhse  Traca  Tros W feeie Paphiude =]
1 1 Freq T.7ah B GH: TRET dBal) 1 (24} Frag 5775 BH BHz .20 dB
2 (s 5] Froq E.TEE &8 gHa EL2T el 2 (14 Frag 5754 §5 Gy 0,35 a8l
[IEEE802.11n (HT20)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
e m
Ref 117.4 dBuy Htten 19 48 6A63 dBIY  Ref 117.4 dEwl Htten 10 48 §8.52 dEpel
Pegk Weak
Lea 1 i Leg ; i
18 |, 18 -
48/ /‘ 1 % 4B/ f [
?é‘r:z \ ?f;gr i \
) Fi N o i - .
' =l N 2 on. L | ) s
6.2 882 |
dBpi dEpY
LgRy Lafy
W ose sl | ! I T N—
Seare 5675 90 GHz Stop 825 B Gz Stare 5675 89 GHz Stop 5825 M) BHz
Wes BHLMHZ IVEW 2 HHz . ¥Owesp 100 my (1081 1) WRes BW 1 MHz . SVEH 3 HH: __ ¥5waap 109 n3 (18] pts)
Harkas Trace Typa A Huig Aspbrude Flather Fraca Tipa X Axie Aaplruds
[£h] Frog 705 B R FRER dBY : ] ) Frag 705 B iz TN dBll
2 (45} Frag 5744 39 ks EALER il 2 [ H] Frag S.7d1 § EHE 52 dBal
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[IEEE802. 11n (HT40)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
= sssss——————————
Bef 1174 dBpd Atten 18 8 GLAZ 4BV Ref 1174 dBV Hrten 18 d8 58,37 dEg
L s WPesk
Lea 1 Leg i
18 et B
48/ \ 4B/ )
Offae \ Oifse
184 7 LE i
4B - " 5 48 .
o | Vi, @ mead [ | \_._L. £ mn i - i ]
882 682
B dBw
LgRy Lafly
n s viosl | 1 i I A
Seare 5675 90 GHz Stop 825 B Gz Starr 5675 89 GHz Stop S5 B BHz
WesBHLIMz .VEH 3 HHz o eep 190 ms (1091 prs)  WRasBH 1 MMz _ SVER 3 HH: __ Miwesp 100 ms (1001 prs)
Harkas Trace Typa A Huig Aspbrude Marhar Tracs Tipa X fxie Aapbrude
(1E] Freg %75 O GHy BRLTE dBY 1 (28] Frag 5705 88 Mz TALGZ dBll
2 (48] Frag E.742 65 Gz G142 gl 2 48] Frag 5,746 55 ERz 0,37 dBal
[IEEE802.11ac (HT80)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
Mird 5,052 B GHz I"Beul !!J! ] &:
Bef 1174 dBpd Atten 18 8 GL24 dBpY  Ref 1174 dBV Artsn 10 48 60,28 Bl
Pk I ek
[ ] T 1 Leg
! . . T —
48/ "'”'“\HI | 4B/ i
Offat Oifse
184 7| LX) |
d \ : E \ —is
o | \\._ -3 . P A 1] I \ e sl . =
882 E8.2
B dBpd
LgRy Lafle
v o wse | 1 I 1 |
Seare 5608 @ Gl Sron 5908 @ Gz Srare 5660 O Gz Stop 5900 B Bz
WesBHLIMz . EH 3 HHz . *9eeen 100 me (1801 o1s)  WRes BH 1 Bz _ SVER 3 iz __Miwadp 180 ma L1001 pts)
Harkas Trace Typa X Rl Aspbrude Flather Fraca Tipa X Axie Anplruds
1 (44 Freg Tur2h © EHr A7 diy [38] Frag 7250 Bz 50,50 dBd)
2 1 Frag 5762 6 Bz BL.24 gl 2 (18] Frog 753 7 BRp BB dEaU
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7.4.3 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

TOV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1

April 12, 2017

238 [C]

26.2 [%]

3m Semi-anechoic chamber

April 13, 2017

233 [C]

20.1 [%]

3m Semi-anechoic chamber

April 14, 2017

243 [C]

21.6 [%]

3m Semi-anechoic chamber

April 14-15, 2017

214 [C]

24.8 [%]

3m Semi-anechoic chamber

April 17, 2017

20.3 [C]

33.3 [%]

3m Semi-anechoic chamber

April 18, 2017

215 [C]

420 [%]

3m Semi-anechoic chamber

April 19, 2017

238 [C]

27.7 [%]

3m Semi-anechoic chamber

April 20, 2017

243 [C]

231 [%]

3m Semi-anechoic chamber

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Hikaru Shibata

Hikaru Shibata

Hikaru Shibata

Hikaru Shibata

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino
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Zacta

[[EEE802.11a]
(5.2GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBpV) (dB) (dB) (dBpV/m) | (dBpV/m) (dB)
36 5180 10360.00 H PK 47.7 10.3 58.0 68.2 10.2
802.11a 40 5200 10400.00 H PK 471 10.3 57.4 68.2 10.8
48 5240 10480.00 H PK 46.8 10.5 57.3 68.2 10.9
(5.3GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuV) (dB) (dB) (dBpV/m) | (dBpV/m) (dB)
52 5260 10520.00 H PK 471 10.5 57.6 68.2 10.6
802.11a 56 5280 10560.00 H PK 46.6 10.5 57.1 68.2 111
’ 10640.00 H PK 47.9 10.6 58.5 74.0 15.5
64 5320
10640.00 H AV 40.1 10.6 50.7 54.0 3.3
(5.6GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBupV) (dB) (dB) (dBpV/m) | (dBpV/m) (dB)
5466.50 H PK 49.7 10.1 59.8 68.2 84
100 5500 5467.00 \ PK 50.2 10.1 60.3 68.2 7.9
11000.00 Vv PK 48.5 10.9 59.4 74.0 14.6
802.11a 11000.00 \ AV 36.9 10.9 47.8 54.0 6.2
’ 11160.00 \ PK 47.9 10.9 58.8 74.0 15.2
116 5580
11160.00 Vv AV 421 10.9 53.0 54.0 1.0
140 5700 11400.00 \ PK 471 111 58.2 74.0 15.8
11400.00 Vv AV 35.9 111 47.0 54.0 7.0
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30MHz to 1000MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0
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Zacta

[IEEE802.11n (HT20)]
(5.2GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBuV) (dB) (dB) (dBuV/m) | (dBpV/m) (dB)
36 5180 10360.00 H PK 47.8 10.3 58.1 68.2 10.1
802.11n
(20MHz) 40 5200 10400.00 H PK 47.4 10.3 57.7 68.2 10.5
48 5240 10480.00 H PK 471 10.5 57.6 68.2 10.6
(5.3GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBuVv) (dB) (dB) (dBuVv/m) | (dBuV/m) (dB)
52 5260 10520.00 H PK 47.3 10.5 57.8 68.2 104
802.11n 56 5280 10560.00 H PK 46.6 10.5 57.1 68.2 111
(20MHz) 10640.00 H PK 46.9 10.6 57.5 74.0 16.5
64 5320
10640.00 H AV 38.9 10.6 495 54.0 4.5
(5.6GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBpV) (dB) (dB) (dBpV/m) | (dBpV/m) (dB)
5461.50 H PK 50.3 10.2 60.5 68.2 7.7
100 5500 5465.40 \% PK 50.1 10.2 60.3 68.2 79
11000.00 H PK 46.6 111 57.7 74.0 16.3
802.11n 11000.00 H AV 39.4 1.1 50.5 54.0 3.5
(20MHz2) 11160.00 H PK 46.6 11.2 57.8 74.0 16.2
116 5580
11160.00 H AV 38.1 11.2 49.3 54.0 4.7
11400.00 H PK 47.0 11.5 58.5 74.0 15.5
140 5700
11400.00 H AV 38.8 11.5 50.3 54.0 3.7
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30MHz to 1000MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0
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Zacta

[IEEE802.11n (HT40)]
(5.2GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBpV) (dB) (dB) (dBpV/m) | (dBpV/m) (dB)
802.11n 38 5190 10380.00 H PK 471 10.3 57.4 68.2 10.8
(40MHz) 46 5230 10460.00 H PK 47.4 10.4 57.8 68.2 10.4
(5.3GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBpV) (dB) (dB) (dBpV/m) | (dBpV/m) (dB)
54 5270 10540.00 H PK 47.2 10.5 57.7 68.2 10.5
802.11n
10620.00 H PK 46.4 10.5 56.9 74.0 171
(40MHz) 62 5310
10620.00 H AV 39.0 10.5 49.5 54.0 4.5
(5.6GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBuV) (dB) (dB) (dBpV/m) | (dBpV/m) (dB)
5468.02 H PK 50.8 10.2 61.0 68.2 72
102 5510 5461.78 \ PK 50.2 10.2 60.4 68.2 7.8
11020.00 H PK 471 1.1 58.2 74.0 15.8
802.11n 11020.00 H AV 39.3 1.1 50.4 54.0 3.6
(40MHz) 11100.00 H PK 47.4 1.2 58.6 74.0 154
110 5550
11100.00 H AV 38.8 11.2 50.0 54.0 4.0
11340.00 H PK 46.4 1.4 57.8 74.0 16.2
134 5670
11340.00 H AV 37.9 1.4 49.3 54.0 4.7
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30MHz to 1000MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0
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Zacta
[[EEE802.11ac (HT80)]
(5.2GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBpVv) (dB) (dB) (dBuV/m) | (dBpV/m) (dB)
802.11ac
(80MHz) 42 5210 10420.00 H PK 46.2 10.4 56.6 68.2 11.6
(5.3GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MHz) (MHz) HNV PK/AV (dBpVv) (dB) (dB) (dBuV/m) | (dBpV/m) (dB)
802.11ac
(80MHz) 58 5290 10580.00 H PK 46.6 10.5 57.1 68.2 11.1
(5.6GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MHz) (MHz) HV PK/AV (dBuV) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
5467.60 H PK 50.6 10.2 60.8 68.2 74
106 5530 5467.60 \% PK 51.0 10.2 61.2 68.2 7.0
802.11ac 11060.00 H PK 46.3 11.2 57.5 74.0 16.5
(80MHz) 11060.00 H AV 37.9 11.2 0.189 49.3 54.0 47
11220.00 H PK 46.5 11.3 57.8 74.0 16.2
122 5610
11220.00 H AV 37.6 11.3 0.189 49.1 54.0 4.9
Note:
1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30MHz to 1000MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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7.4.4 Measurement chart
7.4.4.1 Transmission mode

[11a]
W52 / Channel Low
BELOW 1GHz
sk RADIATED EMISSION - steksioksiorsk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.01>> 17 April,2017 15:19
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA58 Temp,Hum,Atm : 20.3[°C] 33.3[%]
Serial No. :N/A Notel : Ch:36_5180MHz
Test mode : 56GHz_W52_11a_Tx_Low Note2 3
[dB(x V/m)]
O 7 1. ! T 1 1 1 1 1 1| <FCCB3m>
R : L | Limit(@P)
N | I (| I | | | | [ N | {MHz_Tx_W52_11a_Low>
5 i R ! ! ! A N — Peak level(H,PK)
SRR EEE : R EEEE Peak level(V,PK)
C l | I [ | | | I | 1)
1 ] | I (] + + I | 1 | ] | |
- 1 ] | ] ] ] 1 I 1 1 1 | 1 I
40 |- \ T T T | | | T
1 | 1 I (| I 1 I 1 1 | | 1 |
il I ] I I 1 I 1 I 1 1 I I 1 I
o 1 ] 1 I 1 | 1 | | 1 ] ] | I
E - 1 | | | | | 1 | | 1 | ] 1 ]
§oaf———— —
- 1 ] ] I | | 1 | 1 1 | I I
= | I I | I 1 I 1 I |
b 1 I 1 | 1 ] 1 ] 1 )
20 l I j ; T
1 I I I I I I I I
I 1 I 1 I 1 1 | ] | |
1 | | 13 1 1 1 1 ] 1 I
1 | I 1 1 I 1 I I I |
T T : e
=3 1 I I | 1 | 1 I I I I
C i A i | A
1 I I I (] I 1 | 1 I I I |
oL ! A A : : : ! P14
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] > 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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Zacta
[11a]
W52 / Channel Low
ABOVE 1GHz
sofoioiokkk  RADTATED EMISSTON - stofoksksrskok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.02>> 12 April,2017 01:51
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
Model No. : Dz/\58 Temp,Hum,Atm : 23.8[°C] 26.2[%]
Serial No. :N/A Notel : ch:36_5180MHz
Test mode : 5GHz_W52_11a_Tx_Low Note2 s
[dB( 2 V/m)]
110 ¢ ! : : IR <FCC E_GHz(Peak_Only)_3m>
100 E } ! | ! Lo —— — Limit(PK)
C | 1 | | 1 I | I <GHZ_TX_W’52_1 1'(1_LOW>
E | | : 1 I Peak level(H,PK)
W E : : : i Peak level(V,PK)
80 = | | | | | | o Emission level(H,PK)
E i i i i i o
S —
. 1 1 I 1 1 1 1 1
- 60 F ] } : —
g F i ' R
50 C 1 | | I |
I 1 I I I | I 1
10 F : e
50 | i | | o
E | | | | o
: I 1 I I 1 1 I 1
20 F I : ; I 1
E 1 | | | 1 | | 1
10 F I ; | i —
F ] 1 | I 1 1 I 1
0 E H ! ! ! ! (I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
PK PK PK PK
[MHz] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [em] 1]
1 10360.000 H 47.7 10.3 58.0 68. 2 10.2 168.0 117.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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Zacta
[11a]
W52 / Channel Middle
BELOW 1GHz
sk RADTATED EMISSION - skskeksiokekok
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.03>> 17 April,2017 15:41
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA5S Temp,Hum,Atm : 20.3["C] 33.3[%]
Serial No. :N/A Notel : Ch:40_5200MHz
Test mode : 5GHz_W52_11a_Tx_Middle Note2 o
[dB(u ‘V/m)]
BC—7 7 1§ 1] : T 1 1 1 1 1 1| <FCCB3m>
R : Lo ] Limit@p)
r | | | o I | 1 | 1 1 a1 <MHz_TxW52_11a_Mid>
0 ! [ B ) ! ! I T I B —— Peak level(H,PK)
- A ! ! e Peak level(V,PK)
L 1 I 1 I 1 1 1 1 1 1 1 1 I 1
1 I 1 I 1 u 1 1 I 1 1 1 1
- 1 I 1 I 1 1 1 1 1 1 i 1 1 1
40 [ 1 ] 1 : 1 1 1 1 1 ] 1 1 1 1
L 1 I 1 I 1 1 1 1 1 I 1 1 1 1
1 1 1 1 1 1 1 1 1 I 1 1 1 1
=3 1 | 1 I 1 1 1 | 1 I 1 1 1 1
E ~ 1 ] 1 ] 1 1 1 1 1 ] 1 1 1 1
§ o —
_ 1 ] 1 ] 1 1 1 1 1 | 1 1 1 1,
~ 1 | 1 | 1 1 | 1 ] 1 1
20 Mg ———— Y
| 1 ] 1 1 1 1 1
| 1 I 1 1 1 I 1 1 1 1
1 1 I 1 1 1 1 I 1 1 1 1
| . R | . | T
BT ™ : : : 1 1 1 3.
5 1 | 1 I 1 1 I | 1 | 1 1 1 1
[ 1 1 1 1 1 1 1 1 1 1 1 1 1
1 | 1 I 1 1 1 1 | 1 I | 1
0 B 1 | 1 ] 1 1 ] 1 ] 1 1 I 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] [ I
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta
[11a]
W52 / Channel Middle
ABOVE 1GHz
sokrrkdk RADIATED EMISSION  sokskokskokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.04>> 12 April,2017 02:58
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
Model No. : DA58 Temp,Hum,Atm : 23.8[°C] 26.2[%]
Serial No. :N/A Notel : ch:40_5200MHz
Test mode : 5GHz_W52_11a_Tx_Mid Note2 :
[dB(x V/m)]
10 ¢ : : : 7 ¢ 1 1 <FCC E_GHz(Peak_Only)_3m>
5 E i [ [ [ [ o —— — Limit(PK)
F | | i i i i o {GHz_Tx_W52_11a_ Mid>
F : i : | | R Peak level(H,PK)
0 : : : T T T ! ———  Peak level(V,PK)
30 £ | | | | | | | | Emission 1evel(H,PK)
= | | | | | | | |
T
% E l i | | 0
g 9O : : ——— 1
1y ] 1 1
= 50 r | I | 1 |
I 1 I I 1 1 I 1
40 : 1 1 : 1 1 1 1 1
: | ! IR
S0 E ! ! T 1 1 & T .
= I 1 I I 1 1 I 1
20 F : : ——————
E | | | | | | | |
10 F : ; i i —
E I 1 I I 1 1 I 1
N ! 1 I N N N B
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
PK PK PK PK
[MHz] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [cm] ]
1 10400.000 H 47.1 10.3 57.4 68. 2 10.8 151.0 163.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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Zacta
[11a]
W52 / Channel High
BELOW 1GHz
sokicilkk . RADTATED EMISSION - skskekskoksker
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.05>> 17 April,2017 16:05
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA58 Temp,Hum,Atm : 20.3[°C] 33.3[%]
Serial No. :N/A Notel : Ch:48_5240MHz
Test mode : 5GHz_W52_11a_Tx_High Note2 3
[dB(z V/m)]
bl PR R A A : T 1 1 1 1 11| <FCCB3m
R ! oo ] oo LimitQP)
N | | [ T T | | | i | 0o 1 <MHz_Tx_W52_11a_High>
50 I | I 1 I 1 I 1 1 1 1 1 I 1 ——— Peak level(l{,PK)
L | | I | [ | 1 1 | | 1 [ Peak level(V,PK)
ke I I I 1 1 1 I | 1 1 1 1 ] 1
L I | | 1 | 1 I 1 1 1 1 1 | 1
| ] ] 1 | + + ] 1 1 1 1 | 1
o I I I 1 I 1 I 1 1 1 1 1 I 1
40 . | I | 1 | 1 I 1 1 1 1 1 I 1
L | I I 1 1 : I 1 1 1 1 ] 1
I | | 1 | 1 I 1 1 1 1 1 I 1
r I I I I I 1 I I 1 1 1 1 I I
-?) = I | | (| | 1 I 1 1 1 1 1 I 1
§ wi————+ —
| I ] 1 1 1 | | 1 1 1 1 |
| I | (] | 1 I 1 1 1 )
I I I 1 1 1 | 1 1 1
20 I — 11 i ‘ T
I I 1 I 1 1 1 1 I 1
I I 1 1 1 | 1 1 1 | 1
I | 1 I 1 I 1 1 1 1 I I
I | 1 1 1 I 1 1 1 1 I 1
I | (] 1 I 1 1 1 1 I 1
10— j ! 1T & @0
- | I I 1 1 1 | 1 1 1 1 | 1
C | A | i A
I ] | 1 | 1 ] 1 1 1 1 | 1
0 k7 " n 2 i ot L i o 1 L 1 P
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] [ ]
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta
[11a]
W52 / Channel High
ABOVE 1GHz
sokircioiok RADTATED EMISSTON  sesfstokolokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.06>> 12 April,2017 03:46
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
;1ogjeil l\‘l\o H 2:/%?8 'I{Iempl,Hum,Atm ! Zﬁgg’%g 126)\12}[;)6]
erial No. : N/£ ote : ch:48_5240MHz
Test mode : 5GHz_W52_11a_Tx_High Note2 i
[dB(x V/m)]
s j : : F 1 & 10 <FCC E.GHz(Peak_Only)_3m>
100 E ! I ! L N — Limit(PK)
E | i | 1 ] | o <{GHz_Tx_W52_11a_High>
E : ; : i | . ———— Peak level(H,PK)
s : ; : N Peak level(V,PK)
80 = | I | I | | | | Emission level(H,PK)
E i i i | i o
L —————— S —— e ——
= 60 F } } I T
g c l ' Ul
50 B4 | | I |
1 1 1 1 1 1 1 I
40 | : i i i
20 i i l i Coo
E | i | i Lo
C 1 1 1 1 1 1 1 |
20 F \ \ : \ T
= | | | | | 1 | |
10 F I ) i T T
o c | | ] P
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.t Result Limit Margin Height Angle Remark
PK PK PK PK
[MHz] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(nV/m)]  [dB] [cm] 1]
1 10480.000 H 46. 8 10.6 57.3 68. 2 10.9 156.0 119.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta
[11a]
W53 / Channel Low
BELOW 1GHz
sokorrkkk RADIATED EMISSION  skskokokokokok
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.07>> 17 April,2017 15:41
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA58 Temp,Hum,Atm : 20.3[°C] 33.3[%]
Serial No. :N/A Notel : Ch:52_5260MHz
Test mode : 5GHz_W53_11a_Tx_Low Note2 i
[dB(x V/m)]
T % 171 : T 1 1 1 1 11| <FCCB3m>
S EERE : L0 b | ——— Limit(QP)
: 1 1 1 1 [ 1 ! ! ! ! ! o <MH Z_TX_\N53_1 la_Low>
50 ; - I : : : ; ] b b — Peak level(H,PK)
L | | | | | | | 1 | | | 1 | | Peak level(\:,pK)
[ I | 1 I 1 I 1 1 1 1 I 1 1 1
L ] ] 1 ] 1 | 1 | 1 | I 1 | 1
| I 1 I 1 + + 1 1 1 | 1 ] |
r I I 1 I 1 | 1 1 1 1 I 1 I 1
40 [ ] ] 1 I 1 ] 1 1 1 1 ] 1 I 1
| | | 1 ] 1 ] ] 1 1 1 | 1 ] 1
1 I 1 1 1 I 1 1 1 1 I 1 1 1
= I I 1 I 1 I 1 1 1 1 I 1 | I
; — I I 1 ] 1 | 1 1 1 ] ] 1 ] 1
§ 00— | I
" ] | 1 | 1 ] (] 1 1 I ] 1 (1
- I I I I I I I I 1 I 1
L | | I | I | 1y | | |
20 l R R e l ' T
] 1 | 1 | 1 1 | |
| [l I 1 I 1 I I 1 I I
] 1 I 1 | 1 1 | I 1 | 1
| 1 | 1 1 1 1 I 1 I 1
] I | ] 1 1 I I 1 | |
We—r—" . : 1 1
- | | 1 | 1 I (] 1 | | 1 I 1
C | Lo 1 I : Coo
0 [~ ] ] 1 ] 1 ] 1 1 ] ] 1 ] ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) . f Height Angle
[MHz] [dB(1/m)] [cm] [
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta
[11a]
W53 / Channel Low
ABOVE 1GHz
sk RADIATED EMISSION  skekskeksforsk
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.08>> 12 April,2017 04:32
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
Model No. : Dx;\58 Temp,Hum,Atm : 23.8[°C] 26.2[%]
Serial No. :N/A Notel : ch:52_5260MHz
Test mode : 5GHz_W53_11a_Tx_Low Note2 :
[dB(u V/m)]
110 ! { ! I T A <FCC E_GHz(Peak_Only)_3m>
100 E ! ! ! ! Lo g ) —  Limit(PK)
E i i | i i R <{GHz_Tx_W53_11a_Low>
c \ i A : I Peak level(H,PK)
%0 ; ; ; T T T ———  Peak level(V,PK)
80 E | | | | | o Emission level(H,PK)
c | i i | 0
W= = e =
= 60 F l : - ———
g E I ' Lo
50 i 1 1 1 1 I
I 1 1 1 1 1 1 1 1
40 F : ] i i —
F i i i l Lo
30 £ : ; : . 1 0
C 1 1 1 1 1 1 1 1
20 ¢ i i i l —
F | 1 | | i | | |
10 E ! ; i i —
£ 1 1 1 1 1 1 1 1
o E ! ! ! ! [ B
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
PK PK PK PK
[MHz] [B(xV)] [dB(1/m)] [dB(xV/m)] [dB(nV/m)]  [dB] [cm] [ ]
1 10520.000 H 47.1 10:5 57.6 68. 2 10.6 152.0 162.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta
[11a]
W53 / Channel Middle
BELOW 1GHz
sfiolkk . RADTATED EMISSION - siekskokskorsk
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.09>> 17 April,2017 16:49
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA58 Temp,Hum,Atm : 20.3[°C] 33.3[%]
Serial No. :N/A Notel : Ch:56_5280MHz
Test mode : 5GHz_W53_11a_Tx_Middle Note2 5
[dB( u ‘V/m)]
O 1 : T 1 1 1 1 11| <FCCBIm>
TR | L | o Limit@P)
r I I [ | | | i | (R ( {MHz_Tx_W53_11a_Mid>
- | Lo : ! ! | & b8l Peak level(H,PK)
IEEEEEER ! L bbb PeaklevelV,PK)
1 1 1 1 1 ] 1 1 1 ] I ] 1 1
I 1 I 1 1 1 + + 1 1 | ] I 1 1
I 1 1 1 1 1 I ] 1 1 I I I 1 1
40 L I 1 1 1 I I I I 1 I I I 1 I
m | 1 1 1 1 I | 1 1 I | | 1 1
1 1 1 1 1 | 1 1 1 | 1 1 1 1
I™ 1 1 1 1 1 I | 1 1 I I 1 1 1
E b 1 1 1 1 1 ] 1 1 1 ] I | 1 |
—
[ I 1 1 I I I I I 1 I I I 1 1}
= 1 1 1 1 1 I | 1 I ] 1
20 Mg —————1 " -
I 1 I I I I 1 I
1 1 1 1 I 1 I ] I 1 I
I 1 I 1 J I 1 I I | 1 |
I 1 I 1 ! I 1 | | I 1 I
1 1 1 1 | 1 ] ] ] 1 1
7 ; : — 1 1 % 7 |
- 1 1 1 I | I I 1 I I | 1 I
L 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 I I 1 I ] 1 1 1
oL I S N ' . S N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] [ ]
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta
[11a]
W53 / Channel Middle
ABOVE 1GHz
sciolkk . RADTATED EMISSION - skseksiokskox
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.10>> 12 April,2017 05:20
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
Model No. : DA58 Temp,Hum,Atm : 23.8[°C] 26.2[%]
Serial No. :N/A Notel : ch:56_5280MHz
Test mode : 5GHz_W53_11a_Tx_Mid Note2 4
[dB(x V/m)]
HOE : : ! T 7 1 % ) ¢FCC E.GHz(Peak_Only)_3m>
.. ! ! ! Ly 1o — — Limit(PK)
F i | i i i i o {GHz_Tx_W53_11a_Mid>
90 E | | : il I ———— Peak level(H,PK)
F ! ! ! ! ! o Peak level(V,PK)
80 E. | | | | | | | | Emission Ie\'el(H,PK)
E | | i i | o
B —
3 60F : : g
LI : ' e
I
" | | | A A
40 F : 1 : : 1 1 ! 1
: | R
N: e T 1 ]
20 F : —
E | 1 1 1 | 1 | |
10 F I l l : —
E I 1 ] I 1 1 I 1
- | 1 | I 1 1 I ]
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height Angle Remark
PK PK PK PK
[MHz] [dB(xV)] [dB(1/m)] [dB(xV/m)] [dB(nV/m)]  [dB] [em] [ i
1 10560.000 H 46. 6 10.5 57.1 68. 2 11.1 153.0 159.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58
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Zacta
[11a]
W53 / Channel High
BELOW 1GHz
sopkiook RADTATED EMISSION  skokstootolok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.11>> 17 April,2017 17:27
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA58 Temp,Hum,Atm : 20.3[°C] 33.3[%]
Serial No. :N/A Notel : Ch:64_5320MHz
Test mode : 5GHz W53 _11a_Tx High Note2 X
[dB(u V/m)]
T ¢ ¢t 1 : ; T 1 1 1 1 1| <FCCB3m
TR : b ] Limit@P)
: : : : : : : : : : : : : : : W <MHZ_TX_W'53_113_High>
50 ————— : —————— Peok vl LTK)
C ! | Lol ) ! ! | R Peak level(V,PK)
I I 1 I 1 I ] 1 1 | I 1 I 1
[ I | 1 | 1 1 1 1 ] 1 | ]
- I | 1 I I I ] 1 1 | I | I I
40 [ | I L | 1 ] 1 1 1 | | 1 I I
I I 1 I 1 | 1 I 1 1 I 1 I 1
[ I | 1 I 1 I 1 I 1 1 I 1 I 1
r ] I 1 ] 1 | 1 | 1 | I 1 | 1
TS — ] | 1 | 1 1 (] 1 : : : : : :
30 ] ! 1 ] 1 ] 1 !
3 I R I ; i AR B
I I 1 I 1 I 1 1 1 1 ] 1 ]
| 1 | 1 | 1 1 | | | | !
| I 1 | 1 I 1 1 1 |
20 ' T I ' T
| | | 1 1 I 1 | |
1 ] 1 | 1 I I 1 |
I 1 I I I | 1 | I 1 I |
| MLl I . I R
10 F————" : : i 1
- ] | 1 | 1 | 1 | 1 1 ] 1 | 1
C | A | | A
0 ] ] 1 ] 1 ] 1 1 I | 1 I ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] > ]
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta

[11a]
W53 / Channel High

ABOVE 1GHz

ook RADTATED EMISSTON  skskokskoksiok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{<DATA Sheet No.12>> 12 April,2017 06:11

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
Model No. : DA5S Temp,Hum,Atm : 23.8[°C] 26.2[%]
Serial No. :N/A Notel : ch:64_5320MHz
Test mode : 5GHz_W53_11a_Tx_High Note2 §
[dB(u V/m)]
110

| <FCC E_GHz(Peak_Only)_3m>
! —— —  Limit(PK)

| <GHz_Tx_W53_11a_High>

i —————  Peak level(H,PK)
: —
1

i

:

100

90 Peak level(V,PK)

Emission level(H,PK)
15 EL~L(H,CAV)

80

TTTTTT T T TTT T TTTT

70

——ae————————————

60

|
I
T
I

Level

50

40
30

20

I

I

I

:

I

|

i

:

il |

:

mesd

|

I

|

|

|

1

|

10 I
1
I

ISR SRR EREEEEEEREE’ ARNEERENRER

I
1 I
! '
1 I
1 1
I 1
T T
1 I
1 I
| |
1 1
I 1
1 I
T T
I I
I I

0
1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]

Final Result

No. Frequency (P) Reading Reading o i Result Result Limit Margin Margin Height Angle Remark
. PK CAV PK CAV PK PK | 7
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(nV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [cm] 1]
1 10640.000 H 47.9 40.1 10.6 58.5 50.7 74.0 15.5 3.3 151.0  160.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58



[11a]
W56 / Channel Low
BELOW 1GHz

Page 86 of 159

soiiokkok  RADTATED EMISSION - skskskokskoksk
[ 3m Semi-anechoic chamber ]

Zacta

TUV SUD Zacta Ltd.

<<DATA Sheet No.13>>

17 April,2017 17:47

<FCC B_3m>
—— Limit(QP)

M <MHz_Tx_W56_11a_Low>
————— Peak level(H,PK)

Peak level(V,PK)

Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA5S Temp,Hum,Atm : 20.3[°C] 33.3[%]
Serial No. :N/A Notel : Ch:100_5500MHz
Test mode : 5GHz_W56_11a_Tx_Low Note2 5
[dB(x V/m)]
60 T T T T T T T T T T T T T T
- 1 1 | 1 | 1 ] 1 | 1 1 | 1 ]
- 1 1 I 1 | 1 | 1 I 1 1 | 1 I
L 1 | I 1 I 1 1 1 I 1 1 1 1 I
1 1 I 1 | 1 | 1 I 1 1 1 1 I
'_ 1 1 ] 1 ] 1 ] 1 ] 1 1 1 1 ]
50 = 1 I I 1 I 1 I 1 I 1 I I 1 |
L 1 1 I 1 | 1 I 1 L] 1 1 1 1 I
[ 1 1 ] 1 1 1 ] 1 ] 1 1 1 1 I
1 1 ] 1 I + + I I 1 I I 1 I
- 1 1 I 1 | 1 I 1 | 1 1 1 1 I
40 L 1 1 | 1 | 1 ] 1 I 1 1 | 1 |
L 1 1 I 1 I 1 I 1 I 1 1 1 1 I
1 1 1 1 1 1 1 1 1 1 1 1 1 1
— - 1 1 I 1 1 1 ] 1 I 1 1 1 1 ]
[ = 1 1 | 1 I 1 I 1 I 1 I I 1 |
% i T T i i i R R
— 1 1 I 1 | 1 ! 1 | 1 1 1 1 I
1 1 I 1 | 1 | 1 I 1 1 1 1
1 1 I 1 1 1 I I 1 1 1
1 1 I 1 I 1 | | 1 1
1 | | 1 1 1 | 1
1 ] ] 1 ] ] ]
1 | 1 | 1
1 I 1 I 1
I 1 1 1
| { ]
[

0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle Remark
[MHz] [dB(1/m)] [cm] i~ 1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58
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[11a]
W56 / Channel Low
ABOVE 1GHz
stk RADIATED EMISSION - skskstoloksiok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<DATA Sheet No.14>> 12 April,2017 22:50
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
Model No. : DA5S Temp,Hum,Atm : 23.8[°C] 26.2[%]
Serial No. :N/A Notel : ch:100_5500MHz
Test mode : 56GHz_W56_11a_Tx_Low Note2 J
[dB(u V/m)]
110 ¢ : ! ! 1 & 7 ¢FCC E_GHz(Peak_Only) 3m>
100 E ! ! : AR Limit(PK)
F | | | | | 1 [ {GHz_Tx_W56_11a_Low>
= i : | N T ————  Peak level(H,PK)
90 £ : : ; T ——— Peak level(V,PK)
E | | | | | | | | = Emission 18V61(H,PK)
BOE ; ; ; 1 . o PiEL~YLH,CAV)
E ! ' ! ' ' Cooo Emission level(V,PK)
70 | i | —
E 1 | | | | 1 | |
R e =
3 c | 1 | |
50 E | | | |
b | I 1 | | 1 1 1
40 £ i i i O B I
= 1 | | 1 1 | | |
30 F : : : —
- | | 1 | | | 1 1
: ' S R
20 = J| I 1 I I 1 1 I
- | I 1 ] I | 1 1
10 E T I T T
C | | 1 | | 1 1 I
ot ! } : : ! gL i
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Margin Margin Height Angle Remark
PK CAV ' CAV PK  PK CAV ) )
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] //m)] [dB(uV/m)]  [dB] [dB] [cm) D
1 5462.100 H 50.7T ——m 10.2 60.9 68. 2 .3 = 161.0 214.0
2 5462.500 V 0.5 ~————— 10. 2 60.7 68. 2 Th m====sa 151.0 202.0
3 11000.000 H 46.8 39.0 ) | 57.9 50.1 74.0 16.1 3.9 160.0 185.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0
Test Report Rev.FCC-E2.1 FCC ID: JOYDA58



[11a]
W56 / Channel Middle
BELOW 1GHz
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sk RADTATED EMISSION  skekokskokskok
[ 3m Semi-anechoic chamber ]

Zacta

TUV SUD Zacta Ltd. <{{DATA Sheet No.15>> 17 April,2017 18:15
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA58 Temp,Hum,Atm : 20.3[°C] 33.3[%]
Serial No. :N/A Notel : Ch:116_5580MHz
Test mode : 5GHz_W56_11a_Tx_Middle Note2 $
[dB( 2 V/m)]
i TR T S R : T 1 1 1 1 11| <FCcCB3m
- I 1 I 1 I 1 I 1 I 1 I I I I —_— Limit(QP)
- A ! i b0 00 <MHzTx.W56_11a Mid>
- ! [ j L : S . ——— Peak level(H,PK)
k= | | | | [N | 1 | | | | [ Peak level(V,PK)
L | 1 | 1 I ] 1 1 1 1 ] ! ] ]
I | 1 1 I 1 I 1 I 1 I I I I
I | 1 I 1 I 1 ] 1 I ] ] |
o | i 1 1 1 1 | 1 I 1 I I | I
40 - 1 R T R : 1 | N R
I 1 I 1 ] 1 ] 1 ] 1 I ] ] |
B 1 1 1 1 1 1 I 1 I 1 | ! | |
I~ ] 1 1 1 I 1 ] 1 I 1 I I I ]
E - | 1 | 1 | | I 1 I 1 | ] ] 1
g 30r i T R T I i i T
| A | i | R R Y
| 1 | 1 I ] 1 1 1 | ) !
1 1 1 1 1 | I 1 1 ]
20 —— T iz —
1 I 1 | I I I I
1 | 1 | I I | | | 1
| 1 1 | 1 ] | 1 | ] ] |
I ] 1 I I I 1 I I I I
I 1 ol I I 1 I I I |
W™ . : R
. | 1 I I I 1 I I 1 I ! I I
C | A | | A
0 | E ] ! I ] | I 1 ] ] | |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) e. f Height Angle Remark
[MHz] [(dB(1/m)] [cm] i
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TUV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17105-0
FCC ID: JOYDAS58
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Zacta
[11a]
W56 / Channel Middle
ABOVE 1GHz
sfordorkek RADTATED EMISSTION  sksksksioksor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.16>> 13 April,2017 01:10
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
Model No. : DA5S Temp,Hum,Atm : 23.3[C] 20.1[%]
Serial No. :N/A Notel : ch:116_5580MHz
Test mode : 5GHz_ W56_11a_Tx_Mid Note2 :
[dB(u V/m)]
g e i i i i o <FCC E_GHz(Peak_Only)_3m>
5 E ! [ [ ' ! ! L —— Limit(PK)
F A i | i i R {GHz_Tx_W56_11a_Mid>
= | ] ] i I R ————  Peak level(H,PK)
0 £ ; : : N Peak level(V,PK)
F | | | | | | | 1 Emission level(H,PK)
B : : = 0. 1 —o— g EL~UUH,CAV)
ok : : I L
E i | | | i o
= 60 F i ] i —
g E | ' R
50 r | 1 | |
& ' ; | | N
40 r : I : 1 1 I : I
.- : I S T N O
E i i | i T
i | | 1 1 | | | |
20 F i | | i T
10 | S S S S
r 1 I 1 1 | ] 1 |
0 c 1 I 1 1 ] ] 1 ]
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e. f Result Result Limit Margin Margin Height Angle Remark
PK AV K V PK PK CAV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [em] >3
1 11160.000 H 48.3 39.1 1.2 59.5 50.3 74.0 14.5 3.7 145.0 190.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta
[11a]
W56 / Channel High
BELOW 1GHz
sk RADIATED EMISSTON - siskekskokekok
[ 3m Semi—anechoic chamber ]
TUV SUD Zacta Ltd. <<DATA Sheet No.17>> 17 April, 2017 18:35
Company name : KYOCERA Corporation Standard : FCC Part.15 Subpart E
EUT : Mobile Phone Operator : T.Seino
Model No. : DA58 Temp,Hum,Atm : 20.3[°C] 33.3[%)
Serial No. :N/A Notel : Ch:140_5700MHz
Test mode : 5GHz_W56_11a_Tx_High Note2 %
[dB(z V/m)]
Or—T 7T 7 7 71 : T 1 1 1 1 1 1| <FCCB3m>
r | T T i | oo | oo Limit(QP)
r | | | Lo | i | ' 1 0o [ <MHz_Tx_W56_11a_High>
- ! I | ! . ! —— Peak level(H,PK)
R ERE ! I - Peak level(V,PK)
L I | | () | 1 I 1 1 1 1 1 I 1
] ] I 1 1 + + ] 1 1 1 1 ] 1
r I I I (| I 1 I 1 1 1 1 1 I I
40 L I ] | 1 1 1 I 1 1 1 1 1 I 1
L I I I 1 1 1 I I 1 1 1 1 I I
1 1 I 1 1 1 1 1 1 1 1 1 1 1
. - | ] I 1 1 1 I i 1 1 1 1 | 1
) = I I I ] I 1 I 1 1 1 1 1 I I
§ O | N
" I I I 1 1 | | 1 1 1 1 I
- I I I 1 1 1 ] 1 1 1 1
- 1 1 I 1 1 1 1 1 1 1
20 i — 11 i ' 1
| | 1 | 1 1 1 | 1
I I 1 1 1 | 1 1 1 I 1
) I 1 1 1 I 1 1 1 1 I 1
| | () 1 ] | 1 1 1 1 | 1
I I I‘ 1 I 1 1 1 1 | 1
Wr——— 1% ! : 1 7§ & &1
- I I I L I 1 | 1 1 1 1 I 1
L I I I 1 1 1 I 1 1 1 1 I 1
L I I I I I 1 I 1 1 1 1 I 1
0 N N : : P4
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) eut Height Angle Remark
[MHz] [dB(1/m)] [em] > 1
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58
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Zacta
[11a]
W56 / Channel High
ABOVE 1GHz
soikiolokk RADTATED EMISSION  skskokekekotor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.18>> 13 April,2017 02:11
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : H.Shibata
Model No. : DA58 Temp,Hum,Atm : 23.3[C] 20.1[%]
Serial No. :N/A Notel : ch:140_5700MHz
Test mode : 5GHz_W56_11a_Tx_High Note2 G
[dB(u V/m)]
110 ¢ ! : : =1 7 71 <FCC E_GHz(Peak_Only) 3m>
N: | | ! ! ! B —— Limit(PK)
r I | I I 1 1 | 1 (GHZ_TX_VV56_1 1a_High>
- | : i i [ ————  Peak level(H,PK)
90 : : : T Peak level(V,PK)
F 1 | | [ | 1 I | Emission_ level(H,PK)
80 j : T [ L~ L(H,CAV)
o b : : |
E | | i | i R
= 60 F : : : —_——
N: | ' AR
~ 50 |
r | | | |
’ I | I ' R T
40 — 1 I 1 : I : : I
C 1 | 1 [} | ] 1 |
30 E ; ; ; —
= 1 I 1 1 ] ] 1 I
C 1 | 1 1 I I I I
20 | | | | i R
- 1 | 1 1 I ] 1 |
10 | ; i i i T
o ! l ! 1 | | 1 1
o0t | i ! : ! A .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading ¢ £ Result Result Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK PK CAV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [dB] [em] gl
1 11400.000 H 47.7 39.2 11.5 59. 2 50.7 74.0 14.8 3.3 168.0 188.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
TUV SUD Zacta Ltd. Report number: JPD-TR-17105-0

Test Report Rev.FCC-E2.1 FCC ID: JOYDAS58



